
125 SX M/Ö <1996><EU><610260>
MASK, FENDERS

26519

Pos Part Number Description Additional Text Quantity

10* 5020841010002 * FRONT FENDER ORANGE '96 1.00

14* 5020841400002 * REAR FENDER ORANGE SX '96 1.00

14* 5020841410002 * REAR FENDER ORANGE EXC '96 1.00

15 50208415100 NUMBERPLATE BRACKET EGS LONG93 1.00

16 49008216000 EXTENSION FOR NUMBER PLATE 1.00

17 58308113051 NUMBER PLATE CARRIER EXC '93 1.00

19* 54608019200 SPEEDOMETER CABLE GUIDE '96 1.00

20 50208020000 SPACER BUSHING 7X10X7,5 EXC 4.00

21 50208414050 * SPLASH PROTECTION '93 1.00

22 50208009100 FENDER BRACE VIOLET '95 1.00

23 0985050163 FLAT HEAD SCREW DIN7985 M5x16 2.00



24 0985050003 Self locking nut DIN 985 M5 2.00

26 0021050003 washer DIN 9021 A - 5.3 2.00

60 0014060203 HH COLLAR SCREW M 6X20 WS=8 4.00

61 0014060153 HH COLLAR SCREW M 6X15 WS=8 4.00

62 0014060103 HH COLLAR SCREW M 6X10 WS=8 3.00

63 56509064000 SELF LOCKING NUT M6 8.00

64 0991060163 FLAT HEAD SCR. DIN7991-M 6X16 2.00

65 40006006000 WASHER 6MM 2.00

70 16512080000 REFLECTOR YELLOW CPL. 0.00

80 51012080000 1.00

95* 5020149500002 NUMBER PLATE ORANGE SX'96 1.00
* = New part


